DEXTER
STACK WASHER / DRYER .&/@%%5s

l DRYER 3x@

EE————————————RRRRRRRRRIY
Z]
(> 000 () |

Section 5:
Dryer Parts Data

SWD

79

Part # 8533-105-001 11/17



Dryer Cabinet Group

Description

T-30 SWD

3

1 | Panel Assy., Front- Upper (SS) 9989-602-001 1
* | Insulation Front Panel, half moon (top) 9277-063-001 1
* | Insulation Front Panel, half moon (bottom) 9277-063-002 1
2 | Screw, FLHDCR, 10B x 1 9545-008-014 4
3 | Washer, Finish, #10 8641-585-001 4
* | Nut, Spring 8640-399-001 4
* | Hinge ,Backup Plate 9982-386-001 1
* | Screw, Countersink, 10-32X 1/2 9545-012-003 2
4 | Strap, Hinge (SS/Black) 9544-072-002 2
* | Screw, Hinge to Panel 9545-012-028 4
* | Door Assy., Loading Complete-SS 9960-256-034 1
* | Door Assy., Loading Complete-Chrome/BLK/SS 9960-256-035 1
5 | Door Assy., Loading-SS(ring only) 9960-255-008 1
5 | Door Assy., Loading-Chrome(ring only) 9960-255-016 1
6 | Plate Assy., Hinge (SS) 9982-280-012 1
* | Screw, Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
* | Cover, Hinge Plate 9074-341-002 1
* | Screw, Phillips-10B x 3/8 9545-008-010 2
7 | Glass, Door 9212-002-003 1
8 | Gasket, Glass Black 9206-413-001 1
* | Support, Door Glass 9548-117-000 1
* | Tool Install Dryer Door Gasket 8545-064-001 1
9 | Gasket, Outer Rim Black 9206-420-003 1
10 | Handle, Loading Door 9244-093-001 1
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 2
11 | Stud, Door Catch, 7/8 9531-033-002 1
12 | Nut, Hex 8640-413-001 1
13 | Nut, Acorn 8640-413-003 1
14 | Catch, Loading Door 9086-015-002 1
15 | Pop Rivet for mtg. catch 8638-190-009 2
16 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 1
17 | Washer, Fiber 8641-436-003 1
18 | Acceptor, Coin 9021-094-001 1
* | Retainer, Coin Acceptor 9486-145-001 2
19 | Screw, 4Bx5/8ss, T10 9545-053-002 4
* | Switch, Optical 9801-099-001 1

80 Part # 8533-105-001 11/17




Cabinet Group
2,3

DEXTER
STACK WASHER / DRYER

15

Part # 8533-105-001 11/17

81



~

Dryer Cabinet Group

DEXTER

5
@
g

STACK WASHER / DRYER

DRYER 3x@

Part # 8533-105-001 11/17

82



Cabinet Group Continued

Key Description T-30 SWD QTY
20 | Escutcheon, SWD, Dryer Coin 9994-041-001 1
21 | Trim, Overlay Blue 9435-055-002 1
21 | Trim, Overlay Black 9435-055-001 1
* | Screw, #4-40 x 3/16 9545-020-009 13
22 | Nameplate Stack Dryer Express Blue 9412-202-002 1
22 | Nameplate Stack Dryer Express Black 9412-202-001 1
* | Lint Drawer Assembly Blue 9866-004-001 1
* | Lint Drawer Assembly Black 9866-004-003 1
* | Drawer, Front 9974-010-001 1
* | Washer, Flat, #10 8641-581-006 2
* | Washer, Curved-Spring 8641-569-004 2
* [ Nut, 10-32 8640-413-007 2
23 | Overlay Trim, Lint Drwr-Blue 9435-003-009 1
23 | Overlay Trim, Lint Drwr-Black 9435-003 1
* | Felt Seal (back of lint screen assembly) 9532-074-003 1
* | Lint Screen Assembly ONLY (no front) 9805-029-002 1
* | Replaceable Lint Screen Only 9555-057-009 1
24 | Lock and Key, Lint Drawer 8650-012-004 1
* | Key 6101 only 6292-006-010 1
* | Cam, Lock 9095-043-001 1
* | Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 14
25 | Controls Assy, 24VAC, Blue 9857-199-002 1
25 | Controls Assy, 24VAC, Black 9857-199-004 1
* | Harness, Electronic Control 9627-913-002 1
26 | Lock and Key, Control 8650-012-003 1
* | Cam, Lock 9095-041-001 1
* | Key only 6324 6292-006-007 1
27 | Sensor Temp Control 9501-010-001 2
* | Harness, Main 9627-913-003 1
* | Wire Nut Connector Grey 8640-276-002 4
* | Cover, Cabinet (Top) 9074-365-001 1
* | Insulation Cabinet Cover 9277-041-011 1
* | Stack Dryer Trunion Puller 9732-243-002 1
* | Vault, Coin Box 9942-028-005 1
* | Screws, Mounting-Coin Vault 9545-008-024 2
28 | Coin Box Assy, Small Blue 9807-099-001 1
28 | Coin Box Assy, Small Black 9807-099-003 1

Part # 8533-105-001 11/17

83



84

Dryer Back Panels and Guards

424 3
9y
~ H
9 oo -
of .
Oc o0
L J -
- 2%e
H
° >
. o 5o 3
H H 3
% H H
MO M
w eosessesteses -
e%e .
o ® ., . e
age sgele
2e2e .
* H
h: E

Key Description Part Number Qty

1 | Guard, Drive 9208-124-001 1
2 | Screw, 10AB x 3/8 9545-008-024 18
3 | Panel, Drive Guard, 9208-123-001 1
4 | Guard-Small, upper 9208-074-001 1
5 | Warning, Lable 8502-763-001 1
6 | Lable, Instructions 8502-645-001 1
7 | Lighting and Clearence, Label 8527-112-001 1
8 | Duct, Transition 9109-129-001 1
9 | Door, Cover-Control Box 9108-141-001 1
10 | Guard Side, RH 9208-141-001 1
* | Cabinet, Cover 9074-365-001 1

Insulation 9277-041-011 1
11 | Shield-Burner Inlet 9550-173-001 1
* | Wiring Diagram & Schematic 9506-826-001 1

Part # 8533-105-001 11/17




Air Flow Switch Assembly

Key Description T-30 SWD QTY
* | Air Flow switch Assy 9801-095-001 2
1 | Bracket-Airflow switch 9029-174-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10AB x 3/8 9545-008-024 3
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

Part # 8533-105-001 11/17

85



Dryer Burner Housing Group

Key Description

*

Housing Assembly, Burner (All sheet metal parts not
listed)

T-30 SWD
9803-220-001

QTY

Service Burner Plate Front

9452-730-001

Screw, 10B X 1/4”

9545-008-001

Service Plate baffle Recirculation Chamber Clean Out

9452-729-001

Screw, 10B x 3/8"

9545-008-006

Angle, Burner Support

9003-220-001

Screw, 10B x 3/8”

9545-008-006

Burner, Main

9048-020-001

Screw 10AB x 3/8"

9545-008-006

| ¥|]O| x| || WIN]|—

Panel, Back Burner Housing

9454-816-001

Electrode Assy, Ignition

9875-002-003

Screw, Electrode Mtg 8B x 1/4”

9545-045-001

Vo l} N o BN

Valve, Gas Shut Off

9379-196-001

Pipe, 1/2 x 4 1/2, BLK

8655-073-044

Elbow, 1/2 x 90, BLK

8615-104-037

Nipple, 1/2 x 4 1/2, BLK

8665-073-008

Control Assy, Gas

9857-134-001

Manifold, Assy

9381-012-001

Orifice, Burner-Natural #32

9425-069-009

Orifice, Burner-LP #51

9425-069-012

Bracket, Manifold

9029-175-001

Pipe Plug in end of Burner Manifold

8615-104-038

Screw, 10B x 3/8”

9545-008-006

Bracket, High Limit Thermostat

9029-192-001

Thermostat, Hi-Limit

9576-203-002

Spacer, Hi-Limit

9538-142-001

Screw 8B x 3/4"”

9545-045-007

Cover, Hi-Limit Stat

9074-329-001

Screw, 10B x 3/8”

9545-008-006

Thermostat, Safety Shutoff

9576-207-008

Screw, 10B x 3/8"

9545-008-006

Cover, Safety Stat

9825-062-001

Screw, 10AB x 3/8

9545-008-006

Control, Ignition Fenwall (3 trybox)

9857-182-001

Kit, LP Conversion 30Lb Stack Kit

9732-102-016

22

Heat Recirculation Duct, (From Exhaust to Burner

9973-033-001

Screw, 10B x 3/8"

9545-008-006

23

Shield-Burner Inlet

9550-173-001

Make-Up air Vent Kit

9732-333-001

S N KR D SE G N NSV H SN I SR = i SR ('S ORI O S S ORI I N I O I O e I s IS s ISPl I O I Sl I O O I O (S (o 0 N NG Y

86 Part # 8533-105-001 11/17




Part # 8533-105-001 11/17

87



Bearing Housing Group

Key Description T-30 SWD QTY
Bearing Housing Complete Assy (Includes bearings | 9803-160-003 1
& Spacer)
1 | Housing, Bearing 9241-161-002 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Front & Rear 9036-130-001 2
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 3/8-24 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2

88 Part # 8533-105-001 11/17



Tumbler Group

Key Description T-30 SWD QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-147-001
1 | Tumbler Assy (Galvinized) 9848-146-001
* | Tumbler Assy Complete W/Spider (SS & Galv 9848-147-002
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-146-002 1
2 | Rod, Tumbler 9497-019-003 3
3 | Washer, Special 8641-554-001 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-002 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-049-002 1
10 | Washer -Flat 1/2 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-073-009 2
10 12
| . A \
I 1+ |E|[Hi=e
A
N
A 11
%E»—'— $ —|»—E—B
2 3 1 45 6 8 9

Part # 8533-105-001 11/17

89



Description

T-30 SWD

QTY

* | Wire Harness Overtemperature Switch 9627-861-001 1
* | Switch Assy, Air Flow 9801-095-001 1
1 | Switch, Air Flow 9539-461-009 1
2 | Bracket, Switch- Air Flow 9029-174-001 1
3 | Actuator, Switch 9008-007-001 1
4 | Pin, Cotter 9451-169-002 1
5 | Screw 4-40 x 5/8" 9545-020-001 2
* | Nut, Special Twin .#4-40 8640-401-001 1
* | Shield, Switch 9550-169-003 1
* | Screw 10 Bx 1/4” 9545-008-001 3
7 | Motor, Drive 9376-331-001 1
8 | Plate, Motor Mtg 9452-740-001 1
* | Bolt 3/8" - 16 x 3/4” 9545-029-008 1
* | Lockwash Spring 3/8 8641-582-003 1
9 | Screw, Motor Plate to Back Assy. 1/4-20x 2 1/2 9545-018-019 4
9 | Lockwasher 1/4 86411-582-007 4
9 | Spacer 9538-163-006 4
9 | Flat Washer 1/4 x 7/8. 8641-581-017 4
9 | Rubber Grommet 9209-086-002 4
* | Grommet Spacers 9538-166-006 4
* | Screw, Set 9545-028-013 4
10 | Back Assy, Blower Hsg 9962-017-002 1
* | Nut 1/4x20 8640-414-004 7
* | lock washer 8640-582-007 7
* | Clamp-cable,3/4 8654-125-004 2
* | Screw-hxhdsltdmach,12abx1/2 9545-048-001 2
11 | SupportAssy, Intermed. Pulley 9991-053-001 1
12 | Bolt, Rd Hd 3/8-16 x 1 1/4 9545-029-010 3
13 | Bolt, 3/8-16 x 1 1/2 9545-029-003 1
12 | Nut Flange Wiziock 3/8" - 16 8640-415-004 3
* | Washer, Flat 8641-581-035 1
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1

90 Part # 8533-105-001 11/17




Rear View Photos

11

14

Part # 8533-105-001 11/17

91



92

Description T-30 SWD QTY
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1
15 [ Ring-Retaining 9487-200-003 1
16 | Pulley Assy, Intermediate with bronze flange bear- 9908-039-004 1

ing
* | Bearing - Bronze Flange 9036-145-002 1
* | Spacer-Shaft (See Tumbler Group for Expandrd 9538-164-002 1

View)
* | Tolerence Ring 9487-234-005 1
17 | Pulley, Driven 9908-049-002 1
18 | Washer -Flat 8641-581-026 1
18 | LockWasher - IntTooth, 1” 8641-582-016 1
18 | Screw, 1/2-13x1 1/4 9545-017-009 1
19 | Belt, Drive- Motor 9040-077-001 1
20 | Belt, Drive- Tumbler 9040-073-009 1
21 | Spring, Tension 9534-319-002 1
22 | Chain, Tension 9099-012-002 1
23 | Hook, Tension 9248-,022-002 1
* | Damper Inside Duct Exhaust 9125-007-002 1
24 | Pin, Damper Hinge 9451-146-001 1
* | Nut, Spring 8520-141-000 2
* | Screw #10B x 1/2 9545-008-026 3
* | Cover Duct Upper 9825-380-001 1
* | Base Duct 9047-118-001 1
* | Screw 10ABx 3/8” 9545-008-024 40
26 | Impeller, W/Set Screws 9278-040-001 1
27 | Pulley, Motor 9453-157-001 1
25 | Heat Recirculation Assembly Duct 9973-033-001 1
* | Bracket for Wire Harness Under Burner Housing 9029-173-001 1

Part # 8533-105-001 11/17




Rear View Photos

Part # 8533-105-001 11/17

93



Control Assembly Group

94 Part # 8533-105-001 11/17



Control Assembly Group

Key Description T-30 SWD QTY
* | Control, Rear 9857-233-001 1
* | Bracket, Terminal Block Power 9029-202-001 1
1 | Strip, Terminal Marker 9558-029-003 1
2 | Terminal-Block, Power, 4 Pole 9897-035-001 1
* | Screw, 10AB x 3/8" 9545-008-024 4
3 | Harness Assembly-Power Main Fork, Upper 9627-859-007 1
4 | Wire Assembly-Ground, GRN/YEL, 7" 8220-137-002 1
* | Lock Washer, Ext tooth 8641-582-006 1
* | Screw, 10-32 x 1/2" 9545-008-027 1
5 | Transformer, 208/240/60Hz. 24/120VA 8711-007-002 1
* | Screw, 10AB x 3/8” 9545-008-024 2
6 | Fuse Holder Assembly 9200-001-002 1
7 | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001 1
8 | Relay, Motor, 30Amp 24VAC 5192-299-002 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
9 | Terminal Block, Power 9897-026-001 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
* | Harness-Assembly, Low Voltage, Upper 9627-867-011 1
10 | Ignition Module 9857-182-001 1
* | Screw, 10AB x 3/4"” 9545-008-018 2
11 | Wire Assembly, High Voltage 9631-403-009 1
* | Door-Control Box 9108-141-001 1
* [ Screw, 10AB x 3/8" 9545-008-024 3
12 | Harness, Main (Internal Box) 9627-863-003 1
* | Harness Main Extention (External Box) 9627-913-003 1
13 | Harness Motor 9627-864-007 1
14 | Control Box Panel Upper 9454-943-001 1
15 | Control Box Panel Lower 9454-697-001 1
* | Control Box Wrapper 9636-216-001 1
* | Wire Red/Black 8” 8220-062-047 1
* | Wire White #11, 14” 8220-062-038 1
* | Wire-Blue/White 5.5” 8220-062-026 1
* | Wire Black/Red #9 9” 8220-146-001 1

Part # 8533-105-001 11/17

95



Door Switch Group

Key Description T-30 SWD QTY
1 | Door Switches 9539-487-001 2
2 | Bracket-Mounting lint tray switch 9029-303-001 1
3 | Conduit-Wire 6068-051-001 1
* | Grommet Wire 1/2 i.d. 9029-089-001 1

3

[
_;t

i
t
i
i
t

“’hl’

i+

Hinge Plate Cover

Key Description T-30 SWD
1 | Cover-Hinge, Black 9074-341-002 1
2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010 2

96 Part # 8533-105-001 11/17



iagram

D

iring

)}

3 g 5 z
omn;H.T_ [ =S z |
=a uﬂm x 8 =
o <T =0 oN =
S g Ba BRSO\ EZ
3 cS|/ @ N33 28
#1 BLK Z 23
< 3 M 2] > =ISlg m
5 s 5| & W_W_R
@D < N I [ ol A
g =1 T T T T T T T T _|_||I_
g « _“o [coooo _o:o__ogo__
e} I a P & |
3 | © |
3 | =
2 _ & I
1 2 N
| _ <s F o |
=== I 7] rita) z _
o I|Z|Z | ELECTRONIC % = e m_H_ |
. z CONTROLLER @ & 2B E
1 =& « |S131) _ R Sa _
s g Y | s = =2 5 B | z g |
M 2 Tub L x |
1 W i3 . SIS 3 #2 v it
1
M lllllllll -9 _ _ _ _ _ [ I
s r Z F 1 T 1 ]
g I 2 - N 3 [#3 RED
_ N 8 3 & & b= #3 W/R
| RD S KRR #6 BLK
#7 BLK 1o I 43 ORG
_ #5 YEL d #3 BRN
#5 BRN S 3 BLU
_ AT 5 ﬁm WT 5
= @
| #3 VIO g g @ ©
= o =’
e , M_ w #6 RED/WHT 2 u.w z m _ Hy|
mm wm_ o g & _240v_ °
i wm_ O % IGNITION CONTROL 5 oRc {BK/Ro=9 0 _ﬂ
L
E _208v_|
BT m e e e EDLA S FT R
| <D — ._.E WHT-11 _W R1 M 120V ° 24V
| S @ D) GND #3 violr— 21170 iW
I B s mms o S1 v2 V1 TH #6 R/} | RD/BK S| com o WHT—11
7|8 e LI [ [ —
= 3 2
I:.@@ ° S S
| " TR | HEIEE
ol 3 #5 BRN < < &l &
| 3 L #5pK | #5 WHT N Sy RdI
| 110-120v (L1 N) #5 RED
| #4 BLK/RED
I #4 BLK/RED
_ #4 BLK/BLU
_ #4 BLK/BLU

9506—-826—001PR  WIRING DIAGRAM DCSO30ON_—-15_C_X—_____—__X

97

Part # 8533-105-001 11/17




IC

Schemat

iring

W

X = —=X"0 Gl—"N0£0Sad

"H3IHOIH ¥0 20 VL0 38 QINOHS ONIQvY

OILVNIHOS

d4d100—9¢8—90G6

"SINIOd 1S3L 1V Q3¥NSVAN 39 NvO INIMYNO JAVIS “MILINAVONOIN 0d V HLM 'S “ININY3L NIILIHINID SIO4 INN INFWILVNDIAV INNOILONOA 11Fdvddv,T IND ¥IJINSSVY,S "XNIYIONVA

1INJYID ONILY3H

404 SININIHINDIY ANV NOLLVYIHO 40 NOILI¥OSIA dO4 TVANVA SHINMO OL ¥3J3d v
‘033dS Ol dn S| HOLOW N3IHM S3ISOTO “O'N—HOLIMS TVONLIMINID °E

@3SS3¥d NOLLNG 1¥VIS IHL ANV @3SO1O ¥00a 3HL ‘d3I4SIVS SI

ANNOD NIOD 3JHL NIHM 3ISOTD TUM LOVINOD AVIIY NNY HOLOW °Z

13 IVNO3AvNI LNJWINNOLLONO4 NN HANIVMINT INIAN3d 39V14yD 30 SyN3I¥Y3 S3A  "yIHONVME3d
S31 3@ INVAV STId S3T SNOL ZALINOILI ‘SIANVAWOD S3A NIILYINI,13A INIFNOW NV "NOLLNILLY

"ONIDIAY3S ¥3LV NOILVYIHO ¥3d0d¥d AJIMIA "NOILVYIH0 SNOY¥IONVA ANV ¥3JOUdNI 3SNVD NVD
SUOYYI ONRIM  "STOYLNOD ONIDIAY3S NIHM NOILOINNOJSIQ OL d¥ORId SIUIM TV 138v1 ‘NOLLNVD

*@3S010 3V SY00d NIHM @3ISOT0 “O°'N-SIHOLMS ¥00a I MOSN3IS ‘dW3l _HH g0d
:S3LON N9/A9 |43 T104LINOD AVON4ININID
- HOLIMS ¥OLOW
uamm_ﬁom._u ("s 310N 33S) ~ "Lw INEQ
Lr— [ 5 ol=—-0d4 Z1—040 NE puE) > Hﬂmnl_ _dsﬂq|o|_>|o/oﬂ
———— s O [=—+04 LVISONYIHL HOLIMS LVISOWNIHL AV13Y M
YOSN3S 1INA—=IH ‘dN3L ¥3A0 .
IV GNo O =—aF1 HOLVOIONI DILSON9VIG H3gniva SvO ('€ 310N 338)
% I
[ N\ &
N8 HL ay Z2L—9d0
asn4
JINAOW Vo'l ™
NOLLINSI A IA
HOLIMS
N\ . AVHL INM
i g oA\ ¥ v ve/an *Tv/ad 1 /na °
% 090 AVI13d NN - m
AVI3d MS_¥004 3
_m 4OLON J31aANL
= M g n
WAL || Cox| T T—1IM
@ [AOZT ¢
S e < ]
2 sz,
AO¥Z | ix “TYNIANIL
o | ONIANNOYO d3JANA IHL OL
= Mg = J3103INNOD ANV dNNOY9
B Hﬂﬂ. ano Q3A0¥ddY 3000 WOIRMLOTTI
© |_<OO|_\|_<ZO_._.<Z vV 38
1SNN ANNOYD TVNYFLX3
N
2 2| a al
m| m| x |
o e
ma- ¢l F_w__ [ 4 N_._ow > I A
~ o
8 |7 AOZL—0LL .
o e
aQ/Im cag/yE oL e aNS N 4 11
ANOYZ—80¢ Ly
S1OVINOD .
AV13Y HOLOW AN|_ _‘n_v ANOYZ—80¢

Part # 8533-105-001 11/17

98



Coin Handling Group

Key Description

Part Number 0147

Coin Acceptor, Optical, SWD, US Quarter 9021-094-001 1
* | Harness-Extention ,Control to Acceptor, Optical Dryer 9627-916-002 1
* | Retainer, Coin Acceptor 9486-145-001 1
* | Screw, Torx 9545-053-002 4
1 | Switch Assembly, Optical Sensor, SWD 9801-099-003 1
* | Screw-Height Bar, 3mm 9545-039-002 2

Below not included
* | Harness, Acceptor Mechinical (Control to Acceptor) 9627-783-003 1
* | Coin Vault 9942-027-015 1

Screw, 10AB X 3/8 9545-008-024

Part # 8533-105-001 11/17

99



Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Acceptor-Electronic, US/CA 9021-054-001 1
Harness, Control to Acceptor, Dryer 9627-909-003 1
Harness, Control to Acceptor, Washerr 9627-909-002 1
Lable-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001

1 00 Part # 8533-105-001 11/17



Section 6:
50 Hz Gas Dryer

101



102

-39 T-30 SWD 50 Hz Parts

Key Description Part Number Qty
* | Strip, Terminal Marker -39 Models 9558-029-004 1
1 | Transformer 8711-007-002 1
* | Instructions, Transformer Connect 8507-230-003 1
2 | Ignition Control -39 Models 9857-182-001 1
* | Harness-Ignition Control, 9627-867-011 1
3 | Wire Assembly High Voltage 9631-403-009 1
4 | Motor 9376-318-002 1
5 | Pulley, Motor Drive 9453-169-009 1
6 | Harness Motor Extension 9627-864-007 1
* | Wiring Label Schematic/Diagram -39 models 9506-826-001 1
* | Owner’s Manual 8514-286-001 1
* | Lint Drawer Assembly -39 Models 9866-004-001 1

Part # 8533-105-001 11/17




Rear View Photos

103

Part # 8533-105-001 11/17



104

T-30 SWD -39 Gas Control Parts

Key Description Part Number Qty
1 | Kit-Honeywell VR86 Valve Flange 9732-162-001 1
* | Orifice, Main Burner #32 9425-069-009 2

2

Gas Control Valve

9857-132-004

Part # 8533-105-001 11/17




Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Acceptor-Electronic, 9021-054-001 1
Harness, Control to Acceptor, Dryer (w/o lint door switch) 9627-909-003 1
Harness, Control to Acceptor, Dryer (with lint door switch) 9627-909-005 1
Harness, Control to Acceptor, Washerr 9627-909-002 1
Label-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001 1

105

Part # 8533-105-001 11/17



Notes

106 Part # 8533-105-001 11/17



Schematic for Dryer 50hz 230V

iring

W

MOTOR RELAY
CONTACTS
oL || Tigmom
230V 8
1~ R1
L2 T2 BLU
50HZ o2 [} 12,
EXTERNAL GROUND MUST
BE A NATIONAL/LOCAL SNAE a
ELECTRICAL CODE APPROVED GND m
GROUND AND CONNECTED = BK — X
TO THE DRYER GROUNDING xiqu
TERMINAL. o | 240V
4 208v, 2
BK 3 H3 N
~ H2 5
WT—11 xml H1coM
W1 -
TUMBLER MOTOR g
g| DOOR_SW RELAY
2 jr RUN RELAY coiL %
o BU/WT | | RD/WT , RD/BK z\m._JB BU/WT wT
1
LINT_TRAY N @ YE
SWITCH
i Vi IGNITION < =
WT 1.5A MODULE m °
ore—12 ~F [ w0 m
SEE WIRING DIAGRAM S\ ° BN
FOR PAYMENT DEVICES Vio
AR e
DIAGNOSTIC INDICATOR LED GND FLAME
(SEE NOTE 3.)|  GAS OVER TEMP, DAMPER  pi—LiMiT _ gk SENSOR
RELAY THERMOSTAT SWITCH THERMOSTAT FC+—= s1o BK—7 —1+—
M o oV GY/WT | | _BK/WT BLK GRY ORG-12 FC——> o
DRIVE _ m (SEE NOTE 5.) ELEGTRODE H
MOTOR SWITCH =
CENTRIFUGAL CONTROLLER| cY/eN NOTES:
PCB HH_Q TEMP. SENSOR 1. DOOR SWITCHES—N.O., CLOSED WHEN DOORS ARE CLOSED.

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING.

ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES
DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET
S’ASSURER QUE L'APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE. 5.

DEBRANCHER.
DANGEREUX.

9506—-828—-001PR

2. MOTOR RUN RELAY CONTACT WILL CLOSE WHEN THE COIN COUNT
IS SATISFIED, THE DOOR CLOSED AND THE START BUTTON PRESSED
3. CENTRIFUGAL SWITCH—N.Q., CLOSES WHEN MOTOR IS UP TO SPEED.
4. REFER TO OWNER'S MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR

HEATING CIRCUIT.

SCHEMATIC

DCSO30N_—39_C_X—

WITH A DC MICROAMMETER, FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
READING SHOULD BE 0.7uA DC OR HIGHER.

107

Part # 8533-105-001 11/17




108

Wiring Diagram for Dryer 50hz 230V -21CR

FLAME
SENSOR
=i GAS VAVE
—1
SPARK =
ELECTRODE
_________ N # Bk
% @T NN L2ﬂ L1ﬂ avzg&r_zmp
© GRY
: |OF® @, ®,"®, O]
e 1211 R i
; jm E o [0
@ 33 TRERE
ER i
—12
|
z _
FUSE 15A|
[ |
= |
44 |
é G o B |
i
¥ z o b #2 BLK A #1 BLK
8 | s #2 BLK/WHT
[ |9 S oo | | #2 RED/WHT
() 5 GY #2 GRY/WHT
52 8 #6 wr #2 WT
— U |-
5 R
B e @
> 5
E' 2 s =y ;
Y N T g e SRS 23
el E| iRl | 5
SEEE P |
SEFPE B " !
k4 2 o F o |
i = @ [
- | i iy
E-__j #3 W/R : I gm 8 | DOOR Svgu%
I Z 3 [ E
== =] [ 1l#3 ReD | 3 o
_ ] [ I ‘b: s o _l_
=
e ER B I 81 35 °
2 IR P : H °
- © I LINT TRAY
w_ : |RUN RELAY 'g | SWITCH #/_IWT
4 BK/BU ~N N #3 BLU L |# sywr———1BU
j;-BK;RDD_I;U'_D_ ' : p1[o] | 1
(] 5~ = [eero-s : | #2 Rep/war of I
| ol |
T — o solo] |
#4 Bic/A0 g Ig N i | VDC DC GNDHo | | TEMP
= :9 2 I : Ng revooerel : Y SENSOR
o [o]
| I | X o N
MODEL SERIAL
.9 * . ® | | sONPERs SCoM o 2 GY
| | palo| | LEFT COIN SW
- | | USB %_ _| R_ED_/M'ITEETIONAL
N ! | I ETHERNET |:|P1B o] TRED/ORE =7
z 'y ' | o[ 1# Rro/cN
I I |:|on palo] | #1 RD/B
| L —
s ogeme L= RIGHT
3 #6 BLK : COIN SW

9506—828—-001PR WIRING DIAGRAM DCSO30N_—-39_C_X—_

Part # 8533-105-001 11/17



